

TEST REPORT

REPORT NO.: 2019PC0639

PAGE : 1 OF 2

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This Test Report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Managing Director, SIRIM QAS International Sdn. Bhd. Please refer the last page for Conditions Relating to the Use of Test Report.

Applicant : GENESIS DAIICHI SDN. BHD.
No. 36-1 (Tingkat Atas)
Jalan Dataran Kemuning 2
Dataran Kemuning
70450 Seremban
Negeri Sembilan

Manufacturer : - same as above -

Product : ANTI-STATIC BAGS (ALL TYPES)

Reference Standard/
Method of Test : ASTM D6988: 2013 – Standard Guide for Determination of
Thickness of Plastic Film Test Specimens

Description of Sample : Please refer to Figure 1 in Page 2 of this test report.

Date Received of
Complete Application : 2 August 2019

Job No. : J20191460471

Description of Test
Results : The test result of the submitted test sample is described in Page 2
of this test report.

Issued Date : 7 August 2019

Approved Signatories:



(Nazariah Mosman)
Testing Executive



(Rahmad Abd Shukor)
Head
Plastics and Composite Materials Section
Testing Services Department